DETAIL PROJECT REPORT

VISHWAKARMA YOJNA:: VI
AN APPROACH TOWARDS RURBANISATION

Utara Village
Surat District

PREPARED BY

STUDENT NAME

BRANCH NAME

ENROLLMENT NO

CHAMPANERIA TWINKLE P

CIVIL ENGINEERING

170490106008

BHENSAL BHAVIK R

CIVIL ENGINEERING

170490106004

MISTRY PARTHD

ELECTRICAL ENGINEERING

170493109052

SN.P.ILT.&R.C,,
UMRAKH

NODAL OFFICERS NAME

(CIVIL) ASSIST. PROF. SANDIP MISTRY
(ELECTRICAL) ASSIST. PROF. ASHISH PATEL

YEAR: 2020-21

GUJARAT TECHNOLOGICAL UNIVERSITY
Chandkheda, Ahmedabad — 382424 Gujarat




 DETAIL PROJECT REPORT

ON

Vishwakarma Yojana: Phase VIl

AN APPROACH TOWARDS RURBANISATION
Utara Village

Surat District

Prepared By

DENT NAME BRANCH NAME

ENROLLMENT NO
[...]
minibuses (shown in the photograph at the top of this
page). These small buses usually carry no more than
16 people and are popular because they can travel up
the narrow and steep streets of Hong Kong.

An integrated payment system: Octopus

One of the secrets of Hong Kong’s

successful transport system is the Octopus

card. Hong Kong was the first city in the

world to introduce an integrated means of

payment for all public transport (ferries,

trams, buses and MTR) in 1997 (Octopus,

2019). This type of payment card is now

common in many cities.

Passengers add money to a card which is then tapped against a card reader at the point of entry
and exit from public transport. In Hong Kong, the system has expanded to be a commonly used
form of payment in many shops, so 95% of the population carry an Octopus card (Szuc, 2008)
and it has moved the city towards being a truly cashless society. One of the main benefits is that
it is speeds up transactions which reduces transport delays.

Cost: Construction began in September 1997 and was completed in September 2001 at a cost of
HK$3.1 billion.

5.1.5 VERTICAL FARMING:

Seoul is about to see its first-ever
“vertical farm,” an  eco-friendly
agricultural production system inside a
skyscraper.

Ecologist Dickson Despommier first
introduced the concept of vertical
farming at Columbia University in 1999,
claiming that a 30-story vertical farm
could grow enough food to feed 50,000
people, according to the Hankyoreh.

Gujarat Technological University m} 2020-2021 Page 81



Vishwakarma Yojana Phase VIII: Utara Village, Surat District

This form of urban agriculture allows crops to cultivate in controlled environmental conditions,
including light, temperature, humidity and CO2 density. In 2012, Sky Greens developed the
world’s first commercial vertical farm in Singapore, which now grows Chinese cabbage,
spinach, lettuce and several Asian leafy greens.

The Seoul government announced on Monday that a redeveloped apartment complex in
Yangcheon district will be the city’s first vertical farm building. The farm will be built three
stories high, with the second and third stories designated for cultivating leafy vegetables and
other plants, said Jung Gwang-hyeon, manager of Seoul’s public livelihood and economy
department.

Since vertical farms still lag behind in terms of productivity and require a large amount of seed
money, the Seoul government emphasized that purpose of Yangcheon’s farm is to promote the
development of new technology and expertise in the area instead of achieving commercial
success. In 2009, South Korea attempted to build its first vertical farm in the city of Namyangju
in Gyeonggi Province. However, plans fell through when the city failed to secure the necessary
funds.

Vertical farming is the practice of growing
crops in vertically stacked layers. It often
incorporates controlled-environment
agriculture, which aims to optimize plant
growth, and soilless farming techniques
such as hydroponics, aquaponics, and
aeroponics. Some common choices of
structures to house vertical farming systems
include buildings, shipping containers,
tunnels, and abandoned mine-shafts. As of
2020, there is the equivalent of about 30 ha
(74 acres) of operational vertical farmland
in the world.

The modern concept of vertical farming was proposed in 1999 by Dickson Despommier,
professor of Public and Environmental Health at Columbia University. Despommier and his
students came up with a design of a skyscraper farm that could feed 50,000 people.

Although the design has not yet been built, it successfully popularized the idea of vertical
farming. Current applications of vertical farming coupled with other state-of-the-art
technologies, such as specialized LED lights, have resulted in over 10 times the crop yield than
would receive through traditional farming methods.

The main advantage of utilizing vertical farming technologies is the increased crop yield that
comes with a smaller unit area of land requirement. The increased ability to cultivate a larger
variety of crops at once because crops do not share the same plots of land while growing is
another sought-after advantage.

Gujarat Technological University 2020-2021 Page 82




Vishwakarma Yojana Phase VIII: Utara Village, Surat District

Additionally, crops are resistant to weather
disruptions because of their placement indoors,
meaning less crops lost to extreme or
unexpected weather occurrences. Because of
its limited land usage, vertical farming is less
disruptive to the native plants and animals,
leading to further conservation of the local
flora and fauna.

Vertical farming technologies face economic
challenges with large start-up costs compared
to traditional farms. In Victoria, Australia, a
“hypothetical 10 level vertical farm” would
cost over 850 times more per square meter of
arable land than a traditional farm in rural
Victoria. Vertical farms also face large energy
demands due to the use of supplementary light
like LEDs. Moreover, if non-renewable energy
is used to meet these energy demands, vertical
farms could produce more pollution than
traditional farms or greenhouses.

516 CORROSION MECHANISM, PREVENTION AND REPAIR
MEASURES OF RCC STRUCTURE:

The durability of concrete structures is influenced by various factors, for example, ecological
presentation, electrochemical responses, mechanical stacking, affect harm and others. Of all of
these, consumption of the fortification is likely the primary driver for the disintegration of steel
strengthens cement (RC) structures. Consumption administration is ending up progressively
important because of the developing number of maturing foundation resources (e.g., spans,
burrows and so on.) and the expanded prerequisite for impromptu upkeep with a specific end
goal to keep these structures operational all through their outline life (and usually, past).

The primary RC repair, restoration and recovery approaches by and large utilized can be
extensively arranged under, ordinary, surface medications, electrochemical medicines and
outline arrangements. The overall point of this examination was to recognize the key
consumption administration strategies and embrace exact examinations concentrated on full-
scale RC structures to explore their long-haul execution.

To accomplish this, singular research bundles were recognized from the above expansive five
approaches for repair, substitution and recovery. These were; Patch repairs and nascent anodes,
Impressed Current Cathodic Protection, Galvanic Cathodic Protection, and Hydrophobic
medications.

Gujarat Technological University 2020-2021 Page 83




Vishwakarma Yojana Phase VIII: Utara Village, Surat District

The determination of the above
research bundles depended on over
a wide span of time use by the
development industry to repair,
renovate and restore RC structures.
Investigations on how particular
medications and materials perform.
Investigations on the viability of
existing techniques for estimations
and creating options, Changes to the
current hypothesis of consumption
commencement and capture

furthermore. Changes to
. 7 . administration system
FURTHER CORROSION EVENTUAL SPALLIRG methodologies. Macro-cell

e ot ae b i movement seems, by all accounts,
The corrosion cycle of steel begins with the rust expanding on the surface of the bar and .
causing cracking near the steel/ concrete inter face. As time marches on, the corrosion to be a result instead of a reason for
products build up and cause mare extensive cracking until the concrete breaks away . . .
from the bar, eventually causing spalling. beginning anode development in

repaired solid structures, as has beforehand been exhibited; ICCP has industrious defensive
impacts even after the interference of the defensive current. Discrete galvanic anodes introduced
in the parent concrete encompassing the fix repair are an achievable contrasting option to
galvanic anodes inserted inside the fix repairs of RC structures.

5.1.7 SEWAGE TREATMENT PLANT:

Treatment of sewage: The sewage treatment consists of many processes to remove different
parameters present in waste water. The degree of treatment depends upon the characteristics of
the raw sewage or influent and the required effluent characteristics. Sewage treatment processes
are classified as:

1) Preliminary Treatment 2) Secondary Treatment

3) Primary Treatment 4) Tertiary Treatment

Screens and grit chamber:
e T T The purpose of screens is to remove
pEmm— L large floating material and coarse solids
T G# B s * from wastewater. Screens regularly
comprise of wedge wire. It is done in
two stages. In the first stage also called
coarse screening, the measure of the
opening is 20 mm to 30 mm. It catches
the large articles.

(10x 50 mm} c ‘o (Z0=-40mm)|

Screens [

In the second stage called fine screening the openings differ between 1.5 mm to 6.4 mm. The
cross-segment range of the screens is commonly 1 m2. For a daily flow rate 22.2 MLD feed of

Gujarat Technological University m} 2020-2021 Page 84
P



Vishwakarma Yojana Phase VIII: Utara Village, Surat District

waste water the pollutants removed this stage are almost 0.2 MLD. At the point when the head
loss over the tank exceeds 0.6 M. The screens should be cleaned. Grit removal chambers are the
sedimentation tanks placed before the fine screen to remove inorganic particles having specific
gravity 2.65 like sand, egg shells and other non-putrescible materials may damage pumps due to
abrasion. The grit basin is intended to scour the lighter particles while the heavier grit particles
remain settled down.

Primary sedimentation:

Sedimentation is the process of removing solid particles
heavier than water by gravity settling i.e., the particle size
less than 0.2 mm and specific gravity 2.65. In wastewater
treatment, sedimentation is used to remove both inorganic
and organic materials which are settle able in continuous-
flow conditions. The sedimentation tank comprises of a tank
with 2 settling pipes where solid waste settles down. Baffles
are provided to improve the settling process. At this stage
the removal percentage of suspended solids are 60% to 65%
and BOD from sewage is 30% to 35%. Skimmers are used
to remove the floating impurities like grease and oil on the
water surface during sedimentation.

The biological unit process of sewage is a
secondary treatment in which colloids and
dissolved solids of sewage, from primary
sedimentation. The attached growth process, i.e.,
trickling filter, the microorganisms containing
aerobes remain attached with filter media [16].
The effective size of the particle of filter media
is of plastic material 25 cm to 75 cm, with a
filter depth commonly 2 M to 3 M. The larger
stones of size 8 cm to 10 cm placed in 15 cm to
20 cm thick and small size stones 2.5 cm at the
base. 30% to 35% of BOD is removed from
sedimentation, in this reactor, nearly 90% of
sewage is removed.

The solids sediment from different units might be
dried and disposed of. It also involves the treatment
of highly concentrated wastes in the absence of
oxygen by anaerobic bacteria. Sludge thickening
used at medium to large plants is gravity thickening,
dissolved air flotation, and centrifugation. Sludge
dewatering is also known as sludge drying in which
sand bed consists of a coarse sand 15 cm to 25 cm in
depth. The drying period is 10-15 days and moisture
content are 60% to 70% in sludge cake.

Gujarat Technological University 2020-2021 Page 85
i yp



Vishwakarma Yojana Phase VIII: Utara Village, Surat District

5.2 CONCEPT (ELECTRICAL):

5.2.1 PROGRAMMABLE LOAD SHEDDING:

Block Diagram: The project is an automatic load operation
system that controls load operation, multiple
numbers of times according to programmed
instruction. The project eliminates the manual
ON/OFF switching of load. A real time clock
(RTC) is wused to track the time and
automatically switch ON/OFF the load. This
project is required for load shedding time
management which is used when the
electricity demand exceeds the supply and
there comes a need for manually switching
ON/OFF the electrical devices in time.

Hence this system eliminates the manual operation by automatically switching the load ON/OFF.
A matrix keypad is interfaced with the microcontroller from where the specified time is input to
the microcontroller. When this input time equals to the real time, based on the commands the
microcontroller initiates that particular relay to switch ON/OFF the load. The time is displayed
on a seven-segment display.

52.2 RAILWAY SECURITY SYSTEM USING 10T / ANY OTHER
METHDOLOGY:

This section will introduce a specific scenario (IRIS) around which we are going to propose an
architecture and implement a prototype. The scenario envisioned a continuous monitoring of
trains and railway infrastructure. The scenario puts forward the interoperability of security
requirement and this section will explain this issue.

Scenario Description: The purpose of this scenario is twofold (i) detecting any unusual
condition such as high temperature of components, vibrations and unexpected movement, and
(ii) transferring and making available such information to different actors (i.e., train operator, rail
infrastructure owner, consumer) involved in the rail system both automatically and in a
request/response demand-based passive mode. The train is equipped with several heterogeneous
computing devices such as sensors, actuators, GPS receiver, and gateway-embedded computer
for detection of such conditions. These devices interact using heterogeneous protocols for
sensing the information in their vicinity and send it to the gateway. As an intelligent device, the
gateway figures out any irregularity, and it sends the details to the smart train operator. If the
irregularity information is related with rail infrastructure, then the infrastructure owner and
provider will also be interested to know the information.

The gateway sends this information to all concerning actors, but they also need monitoring and
periodically checking about the condition of the train and the rail infrastructure. The gateway
embedded-computer is geared with the proposed 10T virtualization framework that exposes the

Gujarat Technological University 2020-2021 Page 86




Vishwakarma Yojana Phase VIII: Utara Village, Surat District

train sensors as services for enabling on-demand remote monitoring application. outlines the
main elements of the IRIS scenario where the third-party service providers can access the sensor
data collected from the railway infrastructures. It is required to ensure the secure access and
interoperability of security when they are transferred from one administrative domain (the
Railway) to another administrative (any Service Provider). In this paper, we are concerned with
the following two aspects: — access to sensors and sensor data — interoperable security between
different administrative domains. In order to facility sensor integration and interoperability, this
work makes use of the standardized machine-to-machine (M2M) technology as suggested by
ETSI.

5.2.3 MANAGEMENT THROUGH ENERGY HARVESTING CONCEPT:
HARVESTING THEORY: This section develops some useful abstractions for energy sources
and energy consumers, in order to analyse the requirements for energy-neutral operation. Note
that the concept of lifetime is not identical to that in a battery-powered system, since even a node
which exhausted, its battery may start operating again at the next available energy-harvesting
opportunity. Thus, we use a different metric—energy-neutral operation. Intuitively, energy-
neutral operation can be expected in situations where energy used by the system is less than the
energy harvested from the environment. A more precise statement of this requirement, however,
requires considering the exact system constraints under which energy is used.

Power Management in Energy Harvesting Sensor Networks:
Energy sources may be classified into the following types:

1. Uncontrolled but predictable: Such an energy source cannot be controlled to yield energy at